
 
No. B 2388 

May 2020 

 

Long term trials with membrane bioreactor for 
enhanced wastewater treatment coupled with 
compact sludge treatment 
 

-pilot Henriksdal 2040, results from 2018 

Sofia Lovisa Andersson, Klara Westling, Sofia Andersson, Jesper Karlsson, Mayumi Narongin, Gabriel 
Persson 

 
In cooperation with  

  



Author: Sofia Lovisa Andersson, Klara Westling, Jesper Karlsson, Mayumi Narongin (IVL Swedish 
Environmental Research Institute) Sofia Andersson and Gabriel Persson (Stockholm Vatten och 
Avfall) 
Funded by: Stiftelsen IVL and Stockholm Vatten och Avfall  
Photographer: Sofia Lovisa Andersson 
Report number B 2388   
ISBN 978-91-7883-198-2 
Edition Only available as PDF for individual printing 
[...]
cTOC  collodial Total Organic Carbon (mg/L)  
DDMS Dewatered digested mixed sludge, sampling point 
DMS Digested mixed sludge, sampling point 
DO  Dissolved Oxygen (mg/L)  
DS Daily composite sample (flow proportional) 
EFF  Effluent water, sampling point 
EOX  Extractable organic halogens (mg/L) 
Fe  Iron (mg/L)  
F/M ratio  Food to Mass, incoming substrate in relation to the amount of microorganisms  

(kg BOD7/kg SS, d)  
Flux  Flow rate per unit area (L/(m2·h)). Flux is a measurement of the load on the membranes 
Fouling  Clogging of the pores in the membranes, causing reduced flow rate through the membranes 
FS  Flat sheet (membrane type)  
GS Grab sample 
Hepta  Iron(II)sulfate heptahydrate  
HF  Hollow fibre (membrane type)  
HFO Hydrous ferric oxides  
IN Influent wastewater, sampling point 
MBR  Membrane BioReactor, bio reactor with membrane separation 
MLD Million litres per day 
MLSS Mixed liquor suspended solids (mg SS/L)  
MT1  Membrane tank 1 (of 2), sampling point  
MT2  Membrane tank 2 (of 2), sampling point  
MC  Maintenance cleaning  
MS Mixed sludge (PS+WAS), sampling point 
NIT Nitrification zone 
NH4-N  Ammonium nitrogen (mg/L)  
NO2-N  Nitrite nitrogen (mg/L)  
NO3-N  Nitrate nitrogen (mg/L)  
Org-N  Organically bound nitrogen (mg/L)  
PA Pre-aeration tank 
PE Population equivalent (defined as 70 g BOD7 per person and day) 
Permeability  Flux per TMP (L/(m2·h·bar)). Permeability is a measure of how well a specific flux permeates 

the membranes. The permeability gradually decreases with time due to fouling 
Permeate  The treated wastewater that has passed through the membranes 
PFAS Perfluorinated Alkylated Substances 
PIX  PIX 111, iron(III)chloride solution 
PO4-P  Phosphate phosphorus (mg/L)  
Pre-DN Pre-denitrification (Anoxic) 
Post-DN  Post-denitrification (Anoxic) 



 Report B 2388   pH2040 – Long term Membrane Bioreactor trials 
 

11 

PS  Primary sludge, sampling point  
PTW  Primary treated water, water after primary settler, sampling point 
RAS Return activated sludge, sampling point 
RAS-DeOx  Zone where return activated sludge (RAS) is led for reduction of DO concentration 
RC  Recovery cleaning  
RWD Reject water from sludge dewatering, sampling point 
RWT Reject water from sludge thickening, sampling point 
Scouring air  Constant air flow around the membranes to reduce fouling  
SED  Pre-sedimentation (Primary settler)   
SFA 2040  Stockholms Framtida Avloppsvattenrening år 2040 (name of reconstruction project)1 
SS  Suspended Solids (mg/L)  
SVOA Stockholm Vatten och Avfall 
TDS  Total Dissolved Solids (mg/L)  
TOC  Total Organic Carbon (mg/L)  
TMP  Transmembrane pressure (mbar). The pressure difference between two sides of a membrane, 

shows how much force is needed to push water through a membrane 
TN  Total nitrogen (mg/L)  
TP  Total phosphorus (mg/L)  
TMS Thickened mixed sludge, sampling point 
TS  Total Solids (%)  
TSS  Total Suspended Solids (%)  
TTF  Time To Filter (s)  
VS Volatile Solids (%) 
VSS  Volatile Suspended Solids (%)  
WAS Waste activated sludge, sampling point 
WS Weekly composite sample 

  

 

1 www.stockholmvattenochavfall.se/en/sfa-start/ 



 Report B 2388   pH2040 – Long term Membrane Bioreactor trials 
 

12 

1 Introduction 
This report presents the results from year 2018 (project year 5), of the pilot scale trials with 
membrane biological treatment of municipal wastewater, carried out in cooperation between IVL 
Swedish Environmental Research Institute and Stockholm Vatten och Avfall AB (SVOA) at the 
R&D facility Hammarby Sjöstadsverk, in Stockholm, Sweden. In the trials, an activated sludge 
process with a new process configuration is combined with membrane filtration to reach a higher 
level of purification, operational stability and treatment capacity. In addition, the sludge is treated 
by thickening, digestion and dewatering with the goal to evaluate high loaded thermophilic 
digestion with short retention time. Project years 2014-2017 are presented in separate reports. 

In the initial chapters (2-3), the project background and the configuration of the pilot plant are 
described. An overview of the experimental plan is presented in chapter 4, followed by a method 
description in chapter 5. Finally, all results are presented and discussed in chapter 6. 

  



 Report B 2388   pH2040 – Long term Membrane Bioreactor trials 
 

13 

2 Background 
Within the project Stockholm’s Framtida Avloppsrening (SFA, Stockholm’s future wastewater 
treatment), the Henriksdal WWTP in Stockholm, Sweden, is being extended and rebuilt for 
increased capacity and enhanced treatment efficiency. The decision to extend and rebuild is based 
on several factors such as; (i) SVOA´s WWTP in Bromma (which is already over loaded with very 
limited space available for extension) will be decommissioned in 2025 to give space to new housing 
areas, and the wastewater will be led to the Henriksdal WWTP in a new 14 km long sewage tunnel, 
(ii) the population in the Stockholm region is increasing at a high rate, resulting in an increased 
influent load, and, (iii) the Swedish Environmental Court has decided to sharpen the effluent 
requirements on the WWTPs in the Stockholm region, which demands more efficient wastewater 
treatment processes.  

The new process configuration at the Henriksdal WWTP has been designed for a capacity of 1.6 
million population equivalents (PE) which is about twice as much as today. The design maximum 
flow of the biological treatment is 10 m3/s which is equivalent to 850 MLD. In addition, the 
treatment process has been designed to reach low nutrient concentrations in the effluent 
(5 mg BOD7/L, 6 mg TN/L and 0.20 mg TP/L). The extension of the plant will include new primary 
treatment, new primary settlers and a new treatment step for thickening of primary and waste 
activated sludge. The reconstruction will include retrofitting of the existing conventional activated 
sludge (CAS) tanks with a new MBR-process containing >1.6 million m2 of membrane area. The 
first MBR-line, out of seven, will be taken into operation in 2020 and the retrofitting of all seven 
lines will take an additional 8-9 years. The sand filters, currently used as a final polishing step for 
phosphorus removal, will in the future be used for wet weather overflow treatment. Digestion of 
thick sludge will be done at thermophilic conditions instead of mesophilic digestion of thin sludge. 
Design data for the future Henriksdal WWTP can be found in Table 1, Table 2 and Table 3. 

The MBR technology is well-known internationally with long term experiences from both 
industrial and municipal WWT. In Italy and Germany relatively large municipal WWTPs with 
MBR-technology have been in operation for around 15 years (Brepols, 2010; Judd, 2010). In USA, 
China, Japan, South Korea, France, Great Britain and Spain, there are several large MBR-plants 
(50,000-80,000 PE) which have been in operation for 5-10 years (Judd and Judd Limited, 2017). The 
largest MBR-plant in operation today is Huaifang Water Recycling Project in Beijing, China 
(commissioned in 2016), designed for an average inflow of 6.9 m3/s, which is slightly larger than 
the capacity of the future Henriksdal WWTP (design average 6.1 m3/s). Europe’s largest MBR in 
operation, also the largest ZeeWeed (SUEZ) plant is Seine Aval in France (commissioned in 2016), 
with a design average inflow of 2.6 m3/s (www.thembrsite.com, 2019-07-11).  

Challenges for the future MBR-process at the Henriksdal WWTP include 

• high seasonal variations in water temperature and inflow, affecting both the membrane 
performance and the nitrogen removal, 

• to meet the strict effluent requirements for phosphorus (0.20 mg TP/L and 27 tons/year, 
which equals <0.15 mg/L before 2040) by means of pre- and simultaneous precipitation (no 
final polishing step), without affecting membrane performance and 

• to minimize the resource consumption.  

There are MBR-plants in the USA, eg. Broad Run and King William County in Virginia, Ruidoso in 
New Mexico and Cauley Creek and Yellow River in Georgia, that reach very low effluent nutrient 

http://www.thembrsite.com/


 Report B 2388   pH2040 – Long term Membrane Bioreactor trials 
 

14 

concentration, 0.05-0.10 mg TP/L and 0-6 mg TN/L without final polishing steps (Pellegrin & 
Neethling, 2015). Phosphorus removal at these plants is achieved by a combination of biological 
phosphorus removal (EBPR) and precipitation using a trivalent metal ion (Al3+ or Fe3+). However, 
none of these treatment plants use ferrous (Fe2+), which is planned to be utilized at the Henriksdal 
WWTP, or have as low incoming water temperatures as the Henriksdal WWTP. 

Membrane filtration requires aeration and chemicals for maintenance and cleaning of the 
membranes. However, each plant is unique, and the cleaning schedule can and should be 
optimized for the local conditions in order to save resources. 

The SFA-project will also affect the sludge treatment. The load on the digesters is expected to 
double but the digester volume will not be expanded. Consequently, digestion must be performed 
with high organic load and short hydraulic retention time. To manage this, the raw sludge will be 
thickened, and digestion will be performed at thermophilic conditions. There are several 
uncertainties regarding the sludge handling, including: function of thickening of fine particulate 
MBR-sludge, stability of the digestion process, biogas production potential, smell, pumping of 
thick sludge, and function of dewatering of thermophilic digested sludge. 

To increase the knowledge on membrane technology for wastewater treatment in Nordic 
conditions, SVOA decided in 2013 to conduct long-term pilot scale studies at the R&D facility 
Hammarby Sjöstadsverk, located on the premises of the Henriksdal WWTP. In 2017 SVOA decided 
to supplement the MBR-pilot with a sludge treatment line in order to study the future digestion 
process. The pilot scale studies are carried out in cooperation with IVL Swedish Environmental 
Research Institute. 

  



 Report B 2388   pH2040 – Long term Membrane Bioreactor trials 
 

15 

3 Description of the pilot plant 
The pilot plant is designed to be a small copy of the future Henriksdal WWTP plant, scale  
1: 6,700. The incoming wastewater is pumped from the Henriksdal inlet with a mean flow of 
around 3.2 m3/h. Primary treatment comprise a fine screen, pre-aeration, a primary settler and fine 
sieve. The biological treatment consists of a pre- and post-denitrification followed by two parallel 
membrane tanks and a return activated sludge DeOx zone. The sludge treatment consists of 
thickening, anaerobic digestion and dewatering. The pilot plant process set-up is shown in Figure 
1. All equipment in the pilot has been linked to a control system and process control is highly 
automated.  

 
Figure 1. Flow scheme of the pilot WWTP. The biological treatment consists of 6 bioreactors (BR), BR1+BR2 
are anoxic, BR3 is flexible, BR4+ a part of BR5 are aerobic, remaining part of BR5 is deox and BR6 is anoxic. 

The reactor volumes of the pilot plant and the function of each reactor are specified in Table 1 
together with a comparison to the future Henriksdal WWTP design. 

Table 1. Reactor volumes in the wastewater treatment line in the pilot compared to the future Henriksdal 
WWTP (SFA). 

Tank Pilot (m3)  Future  
H-dal (m3)  

Scale factor  
H-dal/Pilot  

Specification  

Pre-treatment 
PA (sand trap)  0.7 2 460 - Pre-aeration. Dosing point 1 Fe2+.  
SED  3.3 30 000 9 200 Primary settler. Withdrawal of primary sludge.  
Membrane bioreactor (MBR) 
BR1  4.8 33 500 7 000 Stirred. Pre-denitrification. 
BR2  4.8 33 500 7 000 Stirred. Pre-denitrification. 
BR3  4.8 40 000 8 300 Stirred/(aerated). Pre-denitrification/(nitrification). FLEX.  
BR4  4.8 31 000 6 500 Aerated. Nitrification. Dosing point 2 Fe2+  
BR5ox  1.5 10 000 6 700 Aerated. Nitrification.  
BR5DeOx  3.3 15 000 4 500 Stirred. DeOx.  
BR6  4.8 24 000 5 000 Stirred. Post-denitrification. Dosing external carbon. Dosing point 3 Fe3+.  
MT1  1.45 9 750 6 700 Aerated. Membrane tank.  
MT2  1.45 9 750 6 700 Aerated. Membrane tank.  
RAS-DeOx  2.7 18 000 6 700 Stirred. DeOx. Addition of reject water (RWD). Withdrawal of WAS (before 

addition of RWD.  

Summary MBR 

Total MBR 34.4  224 500  6 500  BR1-6, MT1-2, RAS-DeOx 

Sludge treatment 
MS tank 0.4 1 060 2 650 Stirred. Tank for PS + WAS before thickening 
Digester 5.9* 38 000 6 500 Stirred. Anaerobic digestion volume 
DMS tank 0.2 9 000 45 000 Circulation mixing. Tank for digested mixed sludge before dewatering. 

*The volume is set by choosing the liquid level in the digester and can be increased or decreased. 



 Report B 2388   pH2040 – Long term Membrane Bioreactor trials 
 

16 

3.1 Process description water line 
A schematic view of the wastewater treatment line is presented in Figure 2. 

 
Figure 2. Process set-up for the wastewater treatment line. 

3.1.1 Incoming wastewater 
Incoming wastewater to the pilot plant is pumped from the Danviken tunnel, one of five inlet 
tunnels to Henriksdal WWTP plant. The pilot influent contains 10-20% higher concentration of 
organic matter (BOD7) than the combined average inflow to the Henriksdal WWTP and about 60% 
higher BOD7-concentration than in the inlet to the Bromma WWTP (the combined inlet from 
Henriksdal and Bromma will make up the future inlet to the Henriksdal WWTP, after 
reconstruction). The incoming flow rate to the pilot plant is proportional to the projected inflow to 
the Henriksdal WWTP year 2040. Flow variations in the inflow are proportional to the actual 
variations in inflow to the Henriksdal WWTP (controlled by signal from flow meters in the full-
scale plant).  

Since the influent to the pilot is set by the scaled down flow rate, and not a scaled down load, the 
incoming load on the pilot plant is proportionally higher than the corresponding design load for 
the Henriksdal WWTP, year 2040, see Table 2. 

In addition, the incoming wastewater to the pilot has a higher temperature than incoming 
wastewater to Henriksdal. Previously, the incoming wastewater was during some periods cooled 
in heat exchangers. In April 2017 heat exchangers were taken out of operation due to repeated 
clogging after installation of a new coarser fine screen. At the end of March 2018 new heat 
exchangers were installed, however, due to continuous problems with clogging they were only in 
operation for shorter periods. The temperatures in the incoming wastewater to Henriksdal and to 
the pilot are presented in Figure 3. On average the temperature of the water to the pilot was about 
2.5 °C higher than the influent wastewater to Henriksdal.  



 Report B 2388   pH2040 – Long term Membrane Bioreactor trials 
 

17 

 
Figure 3. Influent temperatures to the MBR pilot (black line) and the Henriksdal WWTP (green line). 

3.1.2 Pre-treatment 
The pre-treatment steps in the pilot consisted of a 6 mm punch hole screen (efficiency similar to 2 
mm step screen), a pre-aeration tank with ferrous sulfate dosing and a vertical flow primary settler, 
with a surface area of 1.13 m2 and a water depth of 4.3 m. The primary settler in the pilot plant is 
proportionally smaller than the one in Henriksdal (scale 1:9,200 compared to the future Henriksdal 
design) since it was decided to use an existing installation, modified in 2017, instead of 
constructing a new. Finally, a 0.6 mm punch hole drum sieve was installed between the primary 
settling tank and the biology, see Figure 4. The small hole size of the drum sieve was chosen to 
enable the study of clogging tendencies (2 mm will be used in full scale).  

 
Figure 4. Photo of the fine sieve installation. 

3.1.3 Biological treatment 
The biological treatment consisted of six identical biological reactor tanks, BR1-6, see Figure 5. All 
tanks were equipped with stirrers and BR3 to BR5 were equipped with membrane disc aerators. 
BR5 was divided into two zones where the first one was aerated and the second one was stirred. 
The biological process was operated with pre-denitrification, nitrification and post-denitrification 
with methanol as external carbon source. The oxygen-rich return activated sludge (RAS) flow 
(4×Q) passed a specific RAS-DeOx zone where RAS was mixed with ammonium-rich reject water 
from digested sludge dewatering before recirculation to the pre-denitrification zone. Waste 

0

5

10

15

20

25

01-jan 01-feb01-mar 01-apr 01-maj 01-jun 01-jul 01-aug 01-sep 01-okt 01-nov 01-dec

Te
m

p.
 °C

Henriksdal

Pilot
Heat exchanger in operation 



 Report B 2388   pH2040 – Long term Membrane Bioreactor trials 
 

18 

activated sludge (WAS) was taken out from the return sludge stream, after the membrane tanks 
and prior to the RAS-DeOx. Precipitation chemicals for phosphorus removal were dosed in BR4 
and BR6. 

 
Figure 5. Photo of the top of biological treatment tanks BR2-4 

The biological treatment set-up was almost identical to the design of the future Henriksdal WWTP 
in scale 1:6700, with few minor exceptions. The deox zone in BR5 and the post-denitrification zone 
in BR6 were slightly over dimensioned. The discrepancy is due to the size of the existing tanks in 
the pilot plant and the difficulties in creating zones within the tanks. When setting up the pilot, a 
correct volume of the aerated zones for nitrification was given priority (BR4 and BR5ox), as the size 
of these zones will be crucial for the nitrogen removal.  

Another difference between the pilot and the future Henriksdal WWTP is that the pilot lacks a 
RAS-channel. Instead, the RAS flowed directly from the membrane tanks into the RAS-Deox from 
where it was pumped back into BR1. In the full-scale plant, the RAS will flow into a RAS-channel 
by gravity and then be pumped into the RAS-Deox zone from where it will flow to the pre-
denitrification zone by gravity. The volume of the RAS-channel will be small (HRT ~ 2 minutes) 
which puts a lot of pressure on the RAS-pumps. This could not be tested in the pilot since the RAS-
Deox volume is much larger (HRT ~ 10 min). Table 1 shows the size of the treatment volumes in 
the pilot plant compared to the design of the future full-scale system at Henriksdal. 

3.1.4 Membrane tanks  
In the pilot, hollow fiber membrane from Suez with a nominal pore size of 0.04 μm was used. The 
membrane pilot was made up of two cassettes (2.5 m x 1.0 m x 0.34 m) consisting of three 
membrane modules each, see Figure 6, immersed in two separate tanks. Each module had a 
membrane area of 34.4 m2 and consisted of membrane fibers fastened at the top and bottom of the 
cassette frame. The filtered water (permeate) was transported on the inside of the fibers to 
connections in both the bottom and the top of the module. The membranes were kept clean during 
operation by aeration from below. As shown in Figure 6c, the membranes were not completely 
tensioned between the top and bottom, so that the air bubbles causes the fibers to move and thus 
more easily remove sludge stuck on the membrane fibers. 



 Report B 2388   pH2040 – Long term Membrane Bioreactor trials 
 

19 

 

Figure 6. The membrane during installation in the pilot. a) Membrane cassette with three membrane 
modules, b) cassette lowered into the tank, view from above, c) mounting and aeration equipment at the 
bottom of the cassette, d) permeate connections (yellow) at the top of the cassette. 

 

The total membrane surface area in the pilot (204 m2) corresponds to the design membrane surface 
installed in six (out of seven) treatment lines in the full-scale plant. The reasons for this are both 
that it corresponds to two standard design pilot cassettes from the manufacturer and that the SFA 
design has accounted for that the design max flow rate to the biological treatment could be treated 
even if one of the seven treatment lines are out of operation.   

In future Henriksdal WWTP, each treatment line (a total of 7) will have 12 membrane tanks each 
that can be taken into and out of operation depending on the influent flow rate. Each membrane 
tank is equipped with 12 cassettes, consisting of 48 modules. This provides good flexibility and an 
opportunity to always have a constant flux across the membrane surface. In the pilot there are only 
two membrane tanks, which give less flexibility than will be found at future Henriksdal WWTP. At 
design flow rate and normal operation, a membrane area of approximately 160 m2 would have to 
be in operation in the pilot, which corresponds to 4.7 modules. However, as a pilot cassette 
contains three modules, the pilot could only be operated with three or six modules in operation. To 
enable operation at a constant flux, the pilot was equipped with permeate recirculation, meaning 
that the flow through the membranes was higher than the inflow but this was compensated by 
having a partial flow of the permeate recycled to the membrane tank. 

The airflow requirement for membrane cleaning in the pilot plant is higher than the corresponding 
airflow in the Henriksdal design since both cassettes in the pilot plant must be aerated all the time. 
In future Henriksdal, only the number of membrane tanks required for the current flow will be in 

a) b) 

c) d) 



 Report B 2388   pH2040 – Long term Membrane Bioreactor trials 
 

20 

operation and only the membrane tanks in operation will be constantly aerated, which means a 
minimum air consumption. 

The two membrane cassettes in the pilot were parallel to enable comparisons of different 
operational strategies.  

3.2 Process description sludge treatment 
During 2017 the MBR-pilot was supplemented with a sludge treatment line proportional to the 
sludge treatment of the future Henriksdal design, the configuration is shown in Figure 7. The aim 
of the sludge pilot is to test the future operation of digestion at Henriksdal with high organic load, 
short retention time and thermophilic conditions. During 2018, however, the sludge pilot was 
operated under mesophilic condition to obtain reference values at the same time as the process was 
modified and optimized in order to make it function and operate continuously.  

Heat exchanger
Pre-heating

SED MT

Mixed 
sludge tankPS WAS

Thickener

Polymer make-
up unit

Reject 
water from 
thickening

To inlet 
of MBR

DigesterHeat exchanger
Recirculation 

circuit

Torch

MS

RWT TMS DMS

Biogas

Heat exchanger
cooling

DMS
Digested 

sludge tank

Dewatering unit

Polymer 
make-up unit

DS

Reject water 
from dewatering

To RAS-
deox-zone 

in MBR

RWD

Digested 
dewatered 
sludge tank

Scale

DWS

 
Figure 7. Process set-up for the sludge treatment line. PS=primary sludge, WAS=waste activated sludge, 
MS=mixed sludge, RWT=reject water from thickener, TMS=thickened mixed sludge, DMS=digested mixed 
sludge, DS=digested sludge, DWS=dewatered sludge, RWD=reject water from dewatering.  

3.2.1 Thickening 
Primary sludge and waste activated sludge was intermittently pumped to the stirred mixed sludge 
tank. Mixed sludge was then pumped to a rotating drum sieve thickener (Hjortkaer), se Figure 8. 
The goal was to reach 5-7% TS after thickening. Polymer was dosed inline in one of three possible 
dosing points. Reject water from the thickener flowed by gravity into a tank and was pumped back 
to the pre-aeration tank in the wastewater treatment line if the SS content was not too high. 
Thickened mixed sludge was injected into the digesters heat exchanger recirculation circuit by an 
eccentric screw pump and fed into the digester.  

A major difference between the sludge treatment pilot and the future Henriksdal WWTP is that the 
primary and the waste activated sludge will be thickened separately at Henriksdal while the two 
sludge types are mixed before thickening in the pilot. This solution was chosen because of space 
and budget limitations and the fact that the main purpose with the pilot is to study high loaded 
digestion with short HRT. In addition, at Henriksdal, centrifuges and band thickeners will be used, 
not drum sieves. Choice of equipment for the pilot was done based on price and availability of 
small size machines. 

During 2018 several attempts to optimize and control the function and result of the thickener were 
done, some of which were part of an MSc-project (Jirblom, 2019). 



 Report B 2388   pH2040 – Long term Membrane Bioreactor trials 
 

21 

     
Figure 8. Photo of thickener and polymer make up unit. 

3.2.2 Digestion 
The digester is cylindrical with a base area of 2.54 m2 and a variable water level. During 2018 the 
volume was kept at 5.9 m3 which corresponds to full digester capacity in the future Henriksdal 
WWTP (scale 1:6,700). The sludge in the digester is homogenised and kept in suspension by a 
stirrer and by the recirculation flow. The recirculation circuit consist of a pump which is operated 
at its minimum capacity, approximately 3 m3/h, and a heat exchanger controlled by a temperature 
meter in the digester. Digested sludge is pumped out of the digester, through a heat exchanger 
which can cool the sludge to a chosen temperature, and into an equalization tank (digested sludge 
tank).  

Thickened mixed sludge was digested at mesophilic conditions. During 2018, the goal was to 
obtain a mesophilic (37 °C) reference period, and tests of increasing the temperature were done in 
order to verify that the heating system could reach thermophilic conditions (55 °C). During 2019, 
thermophilic digestion will be applied, which will be the mode of operation at the future 
Henriksdal WWTP.  

No external organic material was fed to the digester during the pilot operation. In the future 
Henriksdal design, fat from restaurant drains and industrial byproducts like glycerol will be co-
digested with wastewater treatment sludge. 

3.2.3 Dewatering 
Digested sludge was pumped out of the digested sludge tank into a pressurised, stirred mixing 
tank. Polymer was dosed inline just before the inlet to the mixing tank. From the mixing tank 
digested sludge was fed into a screw press. Dewatered sludge was collected in a vessel and 
weighted. The dewatering equipment is shown in Figure 9. The dewatering unit was not 
continuously operated during 2018. 

Reject water from digested sludge dewatering was collected in a tank and was intended to be 
pumped through a filter into the RAS-Deox zone in the wastewater treatment line. Since the 
dewatering unit was not in constant operation in 2018, reject water was not returned to the 
treatment line during most of the year. Reject water from Henriksdal WWTP was used prior to 



 Report B 2388   pH2040 – Long term Membrane Bioreactor trials 
 

22 

primary sedimentation week 10-23 for imitation of first full scale treatment line operation and 
added to the RAS-Deox week 36-41 for separate evaluation of the RAS-Deox. Other times of the 
year the pilot was operated without reject water.  

 
Figure 9. Photo of the dewatering equipment in the pilot. 

3.3 Flow rate and load 
Mean values for flow rates and loads in the pilot wastewater and sludge treatment lines during 
2018 are shown in Table 2 and Table 3 respectively, together with the design values for the future 
Henriksdal WWTP. The design data for the pilot are also given in the table for comparison. The 
pilot was in operation during the entire year without any longer interruptions in operation.  

The average incoming flowrate in 2018 was higher than the design flow rate; 3.5 m3/h compared to 
the design average flow rate 3.16 m3/h. This was done in accordance with the test plan for the pilot 
which included testing operational strategies with high load.    

  



 Report B 2388   pH2040 – Long term Membrane Bioreactor trials 
 

23 

Table 2. Operation and design data for the wastewater treatment line in the pilot plant and design data 
(year 2040) for the future Henriksdal WWTP.  

Parameter  Unit  Value Pilot Design Pilot Design 
future H-dal 

Design future 
H-dal/ Value 

Piloti 

Flowrates 
Average influent flowrate, Qin  m3/h  3.5 3.16 20 880 6 000 
Design flowrate, Qdim m3/h  3.32 21 960 6 600 
Max flowrate  m3/h 5.5 5.44 36 000 6 500 
Min flowrate m3/h 1.8 1.8 11 600 6 400 
Nitrate recirculation flowrate  m3/h 5.1-13.1 3.8-13.3 - - 
Nitrate recirculation flowrate × Qin  2.6 1.2-4.2ii 0-4 - 
RAS flowrate  m3/h 4.1-19.6 3.6-19 - - 
RAS flowrate  × Qin  3.6 1.1-5.9ii 4 (3-5) 1.1 
Incoming load 
BOD7 influent  mg/L  265 206iii 216 0.8 
SS influent  mg/L  322 201iii 280 0.9 
TN influent  mg/L  46 44iii 37 0.8 
TP influent  mg/L  6.1 5.7iii 4.9 0.8 
Primary settler (SED) 
BOD7 reduction over SED  %  25 46 50iv 2.0 
SS-reduction over SED  %  35 60 60iv 1.7 
TN reduction over SED  %  1 10 10iv 10 
TP reduction over SED  %  12 40 40iv 3.3 
BOD7 PTW mg/L  197 112 108 0.5 
SS PTW mg/L  200 80 112 0.6 
TN PTW mg/L  46 40 33 0.7 
TP PTW mg/L  5.4 3.4 3.0 0.6 
SS removed over SED  kg SS/d  9.6 13.3v 89 300 9 300 
Primary sludge production  kg SS/d  16.1 17.2v 115 000 7 100 
VS-concentration PS % of TS 88% 77% 77% - 
Biological treatment 
BOD7-load PTW (at average 
flowrate)  

kg BOD7/d  16.3 8.6 57 500 3 500 

Specific WAS-production vi kg SS/kg BOD7  0.87 1.02 1.02 1.2 
WAS production, average kg SS/d  14.1 8.8 58 600 4 200 
VSS-concentration WAS % of SS  73% 64% 64% 0.9  
SS in biological tanks  mg/L  7 100 8 000 8 000 1.1 
SS in membrane tanks  mg/L  9 800 10 000 10 000 1.0 
Total sludge age d  23.8 32.0 31.2 1.3 
Membrane tanks 
Installed membrane area (gross) m2 206 206 1 600 000 7 800 
Permeate recirculation m3/h 0.03-0.9 0.05-2 - - 
Net flux average (at average T) l/m2,h 19.7 17.9 20.9 1.1 
Net flux max l/m2.h 28.2 30.8 30 1.1 
Permeate pumping max m3/h 7.0 12.4 62 250 8 900 
Permeate pumping min m3/h 0 0 0 - 
Specific air demand at Leap-Lo vii Nm3/h, m2 0.136 0.136 0.098 0.7 
Specific air demand at Leap-Hi vii Nm3/h, m2 0.252 0.252 0.196 0.8 

 i Design SFA divided by Value pilot. Value either 6 700 or 1 for complete compliance. 
ii Based on average flowrate 3.2 m3/h. 
iii Design based on data from 2015. 
iv Measured at Fe-dosage ca 10 g/m3  in FL/sand trap.  
v Calculated based on incoming load/scaled from SFA design with factor 6 700. 
vi Excluding external carbon source.   
vii Aeration of the membranes had two modes, one with lower (Leap-Lo) and one with higher air flowrate (Leap-Hi).   



 Report B 2388   pH2040 – Long term Membrane Bioreactor trials 
 

24 

Table 3. Operation (average 2018, except week 25-33) and design data for the sludge treatment line in the 
pilot plant and design data (year 2040) for the future Henriksdal WWTP. 

Parameter  Unit  Value 
Pilot  

Design 
Pilot  

Design 
future H-dal  

Design future H-
dal/ Value Pilot 

Into thickener 
Flow mixed sludge (MS) L/h 50 70 444 000a 8 900 
TS-concentration MS % 1.4% 1,6% 1.6% 1.1 
VS-concentration MS % of TS 83% 72% 72% 0.9 
TS-load MS kg TS/d  16.5 27.5 173 600 10 500 
Polymer consumption g/kg TS 6.4 5 6 0.9 
After thickener (TMS into digester) 
Flow thickened mixed sludge (TMS) L/h 12 16,6 118 000 9 800 
TS-concentration TMS % 5.1% 6.7% 6.0% 1.2 
TS-load TMS kg TS/d 12.6 27.0 172 000 13 700 
VS-load TMS kg VS/d 10.5 19.5 124 000 11 800 
Flow reject RWT L/h 46 53.4 326 000 7 100 
SS-concentration reject RWT mg/L 2 800 650 500 0.2 
VSS-concentration reject RWT % of SS 77 - - - 
Digestion 
Digester temperature °C 37 37/55 55 - 
Retention time d 20 5-20 13c 0.7 
Specific VS-load kg VS/m3,d 2.1 3.3 3.3c 1.6 
Digestion efficiency % of VSin 46% 50% 42%c 0.9 
VFA-concentration mg/L 225 - - - 
pH - 7.2 - 7 1.0 
Alkalinity mg CaCO3/l 4 600 - - - 
VFA/Alkalinity mg/mg 0.05 - - - 
NH4-N mg/L 949 - - - 
Out of digester 
Flow DMS L/h 13 16.6 123 000 9 500 
TS-concentration DMS % 2.9% 4.4% 3.9% 1.3 
VS-concentration DMS % of TS 72% 56% 60% 0.8 
TS-load DMS kg TS/d 9.0 18.0 124 000 13 800 
VS-load DMS kg VS/d 6.5 9.8 74 000 11 400 
Specific biogas production Nm3/kg VSdigested 1.0d 1.0 1.0 1 
Flow biogas Nm3/d 4.8d 9.7 52 000c 10 800 
Methane content biogas % 60% 65% 65% 1.1 
Dewatering 
Flow DDMS L/h 1.4 16.6 17 000 12 100 
TS-concentration DDMS % 27% 30% 30% 1.1 
Flow reject RWD L/h 11.6 14.2 114 000 10 300 
SS-concentration reject RWD mg/L 3 350 1 050 <900 0.3 
Polymer consumption dewatering g/kg TS 15 10 6-10 0.4-0.7 

a) WAS and PS are thickened separately in the future Henriksdal process. 
b) Not equal to the production of mixed sludge due to repeated operation failures.  
c) Numbers without addition of external organic material (fat and glycerol)  
d) m3/d not Nm3/d. 

3.4 Chemicals 
During 2018 methanol was used as external carbon source in the post denitrification zone. The 
phosphorus was precipitated using ferrous sulfate at two dosing points and ferric chloride in one 
point. For membrane cleaning sodium hypochlorite was used for both membrane tanks (MT) while 
one MT was cleaned using citric acid and the other one using oxalic acid. 



 Report B 2388   pH2040 – Long term Membrane Bioreactor trials 
 

25 

3.4.1 External carbon source 
Methanol was used as external carbon source since beginning of 2017. It was delivered in 25 L 
canisters and had a concentration of 1 200 g COD/L (concentration 100 % by weight). Previous 
years other external carbon sources were tested. The first and parts of the second year (until April 
2015) sodium acetate was used, and the second and third year (2015-2016) Brenntaplus was used. 

The dosing point of methanol was in BR5 deox-zone from mid-June 2017. Before that the dosing 
point was in the post-denitrification zone (BR6). The change was made in order to prolong the 
residence time for the added carbon and avoid leakage into the membrane tanks. However, it was 
noted that the carbon source consumption increased when dosed in the BR5 deox-zone. Week 45 
2018 the dosing point was changed again, to a point in-between the BR5 deox-zone and BR6, to 
avoid recirculation back to BR1 from the BR5 deox-zone.  

More about carbon source addition and treatment results can be found in section 6.2.2 
Denitrification and section 6.10 Resource consumption. 

3.4.2 Precipitation chemicals 
Phosphorus was removed in the aqueous phase by precipitation with iron(II)sulfate heptahydrate 
(termed "hepta" in the report) and PIX 111 (iron(III)chloride; termed "PIX" in the report) in three 
dosing points; hepta in aerated pre-precipitation tank, hepta in the aerated part of the biological 
treatment (BR4) and PIX at the end of post-denitrification (BR6). Further details on the control of 
precipitation chemicals are given in section 6.3.1 Precipitation. 

Hepta was collected in diluted form from Henriksdal treatment plant in batches of about 500 L. 
The iron content of the hepta solution varied during the experimental period between 14-71 g/L. 
For the batches used in the experiment, the iron content was determined by density measurement 
for each batch. 

PIX was delivered as solution with a concentration of 35-45% by weight as specified by the 
supplier. The iron concentration used for control and dose calculation was 195.6 g Fe/L. 

3.4.3 Chemicals for membrane cleaning 
The membranes have been cleaned regularly with sodium hypochlorite and either citric acid or 
oxalic acid.  
 
Sodium hypochlorite was delivered as a solution with a concentration of 10-20% by weight (150-
185 g Cl2/L), as specified by the supplier. The chlorine concentration in sodium hypochlorite 
decreases during storage. To prevent fast degradation the sodium hypochlorite has been stored in 
a closed, dark container. According to literature the rate of the degradation also decreases if the 
solution is diluted upon delivery (Svenskt Vatten, 2010a). During 2018, both diluted and 
concentrated sodium hypochlorite in the storage tank has been tested, and pumping have been 
adjusted to provide the right concentration in the solution entering the membranes during 
cleanings. Dilution was done with tap water to a concentration of about 60 g Cl2/L. The 
concentration of sodium hypochlorite in the storage tank varied between 5 and 148 g Cl2/ L during 
the year. A good correlation between conductivity and chlorine concentration was confirmed 



 Report B 2388   pH2040 – Long term Membrane Bioreactor trials 
 

26 

during 2017 and from the end of June 2018 an on-line sensor for conductivity was installed in the 
sodium hypochlorite container in order to monitor the chlorine degradation in detail.  

Citric acid solution was delivered with 51% by weight as specified by the supplier. 

Oxalic acid was delivered as powder which was dissolved in batches to a saturated solution (8% by 
weight).  

For more information on how the cleanings were carried out, see section 6.5.3 Membrane cleaning. 

3.4.4 Polymers 
For thickening of mixed sludge different anionic polymers were tested, namely: 

• Superfloc C-1592RS (Kemira) 
• Superfloc C-1598RS (Kemira) 
• Superfloc SD-6085 (Kemira) 
• Flopam EM 640 HIB (SNF) 

Towards the end of the year it was decided to continue with the Flopam EM 640 HIB polymer for 
sludge thickening. For dewatering of digested sludge, Superfloc C-1598 was used. Polymer was 
delivered in solution and prepared to the selected concentrations in % by weight solution in 
automated polymer make up units.  

3.5 Control system 
The pilot plant uses a control system consisting of a PLC (ABB AC800M) and a SCADA (UniView 
version 9.01). The control system is a standard system used at several treatment plants in Sweden. 
All equipment connected to the pilot, including the membranes, is controlled via the control 
system, with the exception of pumping of reject water that was locally controlled. Implementation 
of the control system has been carried out within the project, which provides great flexibility to 
adapt and optimize the control system. 

  



 Report B 2388   pH2040 – Long term Membrane Bioreactor trials 
 

27 

4 Experimental plan year 2018 
An overview of the experimental plan of year 2018 is presented in Table 4 and in more detail in 
later chapters of the report. During 2016-2017 the main goal of the project was to verify that the 
process design could meet the future effluent requirements for nitrogen (6 mg/l), BOD7 (5 mg/l) 
and phosphorus (0.20 mg/l) and that the membranes functioned as expected. With this proven, the 
overall goals for 2018 was to continue with stable operation at different operational conditions, to 
minimize the resource consumption in the process, to test and evaluate specific processes/functions 
within the MBR-line and to achieve proper function of the sludge pilot.  

Table 4. Experimental plan of year 2018. 

Trial Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec 
Imitation of first phase operation SFA              
Trial with no Fe dosage              
Methanol used as carbon source             
Nitrous oxide emission measurements             
Optimisation of scouring air use             
Oxalic acid and citric acid comparison             
Optimisation of membrane cleaning chemical 
use              
Recovery cleaning and sampling             
Mapping of micro-pollutants             
RAS-DeOx evaluation             
Temperature increase in Digester             
Thickening tests             

 

During spring 2018, the pilot was operated with a high fixed flowrate, no addition of external 
carbon source or ferric chloride (PIX) and with reject water from sludge dewatering dosed prior to 
the primary sedimentation tank instead of to the RAS-deox. This was done to imitate the planned 
operation of the first full-scale MBR-line at Henriksdal during phase 2 of the SFA-project year 2020-
2023. In phase 2, the first full-scale MBR line, out of seven, will be taken into operation and two of 
the remaining six activated sludge treatment lines will be shut down for rehabilitation to MBR. The 
total biological capacity at Henriksdal WWTP will be low and therefore the MBR-line will be 
[...]
some organic material and trace amounts of calcium phosphate. The foulants on the samples after 
cleaning contained trace amounts of iron and organic material, see Figure 40 and Figure 41. 

 
Figure 40. Microscopic image of membrane fouling before recovery cleaning. 

 
Figure 41. Microscopic image of membrane fouling after recovery cleaning (with both sodium hypochlorite 
and acid). 

 



 Report B 2388   pH2040 – Long term Membrane Bioreactor trials 
 

63 

Fourier Transform Infrared Spectroscopy (FT-IR) of the membrane fibers before cleaning resulted 
in several peaks related to the membrane material (PVDF), proteins and phosphate containing 
compounds, whereas membrane fibers after cleaning only resulted in peaks related to PVDF, i.e. 
most fouling had been removed. 

  

Figure 42. FT-IR of membrane fibre before cleaning (left) and after cleaning (right). The peaks displayed 
around 1400, 1200-1100 and 850 cm-1 are all related to the fibre material (PVDF) and can be seen in both 
figures. In the left figure there can also be seen peaks around 1650 cm-1 which are associated with presence 
of proteins and a broad peak around 1000 cm-1 which is associated with presence of phosphate containing 
compounds. These peaks cannot be seen in the right figure. 

6.6 Operation according to phase two of SFA  
For 10 weeks the pilot was operated in a way to mimic how the first treatment line with MBR (BB1) 
will be operated at Henriksdal during the first 2-3 years (phase 2 of the SFA-project year 2020-
2023). This trial was called the BB1-trial.  

As two activated sludge lines will be taken out of operation once the first MBR line is 
commissioned, a high flow to the first MBR line will be required. The pilot operation involved a 
high fixed inflow, reject water connected to inlet and ferrous sulfate to the inlet pipe prior to the 
pre-aeration tank and BR4 as chemical addition. No ferric chloride and no external carbon source 
were used.   

The chemical dosages in BR6 was stopped on March 6th and reject from Sickla was added starting 
on the 7th of March.  

The test period was started on March 23th (Friday week 12) when the inflow was increased to a 
constant flow of approximately 4.8 m3/h (Figure 43) which corresponds to 150% of design flow. The 
test period ended on June 11th (Monday week 24). A separate high flow test (Qin=5.5 m3/h) was also 
conducted during one week towards the end of the test period after RC was performed on both 
membranes.   



 Report B 2388   pH2040 – Long term Membrane Bioreactor trials 
 

64 

 

Figure 43. Influent flowrate during BB1 operation test. After seven weeks RC was carried out, first with 
sodium hypochlorite, a week later with acids. After RC the maximum flow was tested for one week.  

Membrane performance during high flow 
During the first two and a half weeks, no changes were made in the operation of the membranes. 
However, at high inflow, the high permeate withdrawal resulted in a lower return sludge flowrate 
(QRAS) in relation to the inflow (QIN) than the recommended 3-4 times QIN (Figure 44). This caused 
high MLSS concentrations in the membrane tank and RAS (above 12 000 mg SS/L) although the 
MLSS in the bio rectors were kept at normal concentration of about 8 000 mg/L (Figure 45). It was 
decided to adjust the permeate withdrawal in relation to the feed, and to adjust the permeate 
recirculation to keep the sludge from getting too concentrated in the membrane tank and keeping a 
high flux. After the adjustments, permeate recirculation was fixed at 15% and flux increased 
slightly (Figure 46).  

 

Figure 44. Return sludge flowrate related to influent. Recommended operating range is between 3-4 xQIN 
(shadowed). 

 

0

1

2

3

4

5

6

2018-03-19 2018-04-02 2018-04-16 2018-04-30 2018-05-14 2018-05-28 2018-06-11

m
3 /h

Inflow reduced during RC

0

1

2

3

4

5

6

7

2018-03-19 2018-04-02 2018-04-16 2018-04-30 2018-05-14 2018-05-28 2018-06-11

Q
RA

S/
Q

IN
Evaluation period 

Feed/Permeate was adjusted 



 Report B 2388   pH2040 – Long term Membrane Bioreactor trials 
 

65 

 
Figure 45. Online measurements of sludge concentration in the bioreactors (BR4) and in the return sludge 
(RAS-DeOx). 

 
Figure 46. Net flux. The first two weeks of BB1 operation there was no permeate recirculation. With 
permeate recirculation flux increased.  

 

The permeability was even throughout the trial (Figure 47). No immediate effect of the higher 
MLSS concentrations in the membrane tank during week 13-14 was observed. The permeability 
decreased from 448 and 401 L/(m2·h·bar) the week before the trial started to 405 and 384 
L/(m2·h·bar) prior to RC was conducted (RC with sodium hypochlorite week 20 and RC with acid 
week 21) for MT1 and MT2 respectively. Only a small increase in permeability was observed after 
RC, possibly due to a) the high permeability prior to RC and b) the week after RC (Thursday w.21 
to Thursday w.22) the line was operated at peak flow (5.5 m3/h). 

0
2000
4000
6000
8000

10000
12000
14000

2018-03-19 2018-04-02 2018-04-16 2018-04-30 2018-05-14 2018-05-28 2018-06-11

m
g 

SS
/L

MLSS RAS-DeOx mg/l MLSS BR4 mg/l

Feed/Permeate was adjusted

Faulty sensor reading in BR4 due to problems 
with sludge foaming and overflow

15

17

19

21

23

25

27

M
T1

M
T2

M
T1

M
T2

M
T1

M
T2

M
T1

M
T2

M
T1

M
T2

M
T1

M
T2

M
T1

M
T2

M
T1

M
T2

M
T1

M
T2

M
T1

M
T2

M
T1

M
T2

M
T1

M
T2

M
T1

M
T2

w. 12 w. 13 w. 14 w. 15 w. 16 w. 17 w. 18 w. 19 w. 20 w. 21 w. 22 w. 23 w. 24

L/
(m

2 ·h
)

With permeate recirculation and increased Feed/Permeate ratio

Evaluation period 



 Report B 2388   pH2040 – Long term Membrane Bioreactor trials 
 

66 

 
Figure 47. Permeability. RC with sodium hypochlorite was carried out in week 20, RC with acid week 21.  

The conclusions regarding membrane performance, during the BB1 operation test, was that a high 
permeability was maintained at flux up to 25 L/(m2·h) with normal MLSS concentrations (8 000 
mg/L in bioreactors and 10 000 in MT). No decreased permeability was seen when operating at 
higher MLSS concentration (12 000 mg/L in MT, QRAS/QIN=2) when flux was between 22 and 24 
L/(m2·h). 

6.7 Biological treatment during high load 
The food to mass (F/M ratio) varied during the trial, however an increase from 0.06 kg BOD7/kg SS 
to about 1.0 kg BOD7/kg SS was kept during at least 7 weeks of the trial period (Figure 48).  

 
Figure 48. Food to mass. Only bioreactors 1-6 was used as biological volume when calculating the F/M 
ratio. Week 18-19 data is missing.  

Effluent nitrogen concentrations are presented in Figure 49. The nitrate and total nitrogen 
concentrations decreased during the trial (as temperature increased). The total nitrogen 
concentration was maintained below 7 mg N/L reaching as low as 3 mg N/L during the warmer 
summer period although no external carbon source was used. Effluent ammonium concentration 
peaked in week 21 at 1.7 mg NH4-N/L but was on average 0.7 mg NH4/L during the high flow 
period (w.10 to w.23). The return sludge flow rate increased from 2xQIN to 4xQIN in week 15, 

0

100

200

300

400

500

M
T1

M
T2

M
T1

M
T2

M
T1

M
T2

M
T1

M
T2

M
T1

M
T2

M
T1

M
T2

M
T1

M
T2

M
T1

M
T2

M
T1

M
T2

M
T1

M
T2

M
T1

M
T2

M
T1

M
T2

M
T1

M
T2

w. 12 w. 13 w. 14 w. 15 w. 16 w. 17 w. 18 w. 19 w. 20 w. 21 w. 22 w. 23 w. 24

L/
(m

2 ·h
·b

ar
)

0

0.02

0.04

0.06

0.08

0.1

0.12

0.14

0.16

18-01 18-03 18-05 18-07 18-09 18-11 18-13 18-15 18-17 18-19 18-21 18-23 18-25 18-27 18-29

kg
 B

O
D

7/k
g 

SS

BB1 trial 



 Report B 2388   pH2040 – Long term Membrane Bioreactor trials 
 

67 

resulting in returning more nitrate to the pre denitrification zone, however it is not clear what 
effect this had in the nitrate removal.  

 
Figure 49. Effluent nitrogen. Carbon source was not added from the mid of week 10. Not restarted until 
week 36. Flow was high between week 13 and 24. Green box – no carbon source. Blue box – no carbon 
source and high load. 

The effluent phosphorus concentration was kept low (below 0.2 mg P/L) during most of the BB1-
trial (marked with blue box in Figure 50) although only ferrous sulfate was used as precipitation 
chemical.  

 
Figure 50. Total phosphours. Blue box – only ferrous sulfate. Green box – no precipitation chemical. 

 

One weekly composite sample (w.21) showed a higher effluent concentration (0.47 mg P/L) (Figure 
51). 

0

1

2

3

4

5

6

7
20

18
-0

1
20

18
-0

2
20

18
-0

3
20

18
-0

4
20

18
-0

5
20

18
-0

6
20

18
-0

7
20

18
-0

8
20

18
-0

9
20

18
-1

0
20

18
-1

1
20

18
-1

2
20

18
-1

3
20

18
-1

4
20

18
-1

5
20

18
-1

6
20

18
-1

7
20

18
-1

8
20

18
-1

9
20

18
-2

0
20

18
-2

1
20

18
-2

2
20

18
-2

3
20

18
-2

4
20

18
-2

5
20

18
-2

6
20

18
-2

7
20

18
-2

8
20

18
-2

9
20

18
-3

0

m
g 

N
/L

NH4-N (mg/L) NO3-N+NO2-N (mg/L) Org-N, beräknat (mg/L) T-N (mg/L)

0
1
2
3
4
5
6
7
8
9

10

20
18

-0
1

20
18

-0
3

20
18

-0
5

20
18

-0
7

20
18

-0
9

20
18

-1
1

20
18

-1
3

20
18

-1
5

20
18

-1
7

20
18

-1
9

20
18

-2
1

20
18

-2
3

20
18

-2
5

20
18

-2
7

20
18

-2
9

20
18

-3
1

20
18

-3
3

20
18

-3
5

20
18

-3
7

20
18

-3
9

20
18

-4
1

20
18

-4
3

20
18

-4
5

20
18

-4
7

20
18

-4
9

20
18

-5
1

m
g 

P/
L

TP to bio TP effluent



 Report B 2388   pH2040 – Long term Membrane Bioreactor trials 
 

68 

 
Figure 51. Total phosphorus in effluent during the imitation of BB1 operation.  

The trial indicates that the process can manage TP below 0.2 mg/L and TN below 10 mg N/L in the 
effluent at the higher load expected for the first treatment line without use of ferric and external 
carbon.  

6.8 Sludge production and sludge properties 
The sludge production in the treatment process (primary sludge and WAS) is an important 
parameter for the MBR treatment process as well as input data for the sludge pilot. Table 23 shows 
some of the sludge data relevant for the MBR-process; sludge production, sludge age (SRT), and 
Sludge Volume Index (SVI), where data from the pilot is compared to design data for the pilot, 
data from the Henriksdal WWTP (annular average 2018) and design data for the future Henriksdal 
WWTP according to SFA.  

The primary settlers in the Henriksdal WWTP are much more efficient than the one in the pilot. 
Therefore, the production of primary sludge in the pilot corresponds to about half of the total 
sludge production whereas it makes up 66-75% of the total sludge production in the full-scale 
plant. The total sludge production in the pilot is significantly higher than the design data. This is 
due to higher incoming load compared to design (see section 3.3). The WAS-production in the pilot 
is almost twice as high as designed, which corresponds to the high BOD-load on the biology (due 
to high incoming load and poor reduction over primary settlers). The high WAS-production causes 
a short SRT (see section 3.3).  

The difference in sludge production and composition between the pilot and full-scale plant will 
affect results from thickening, digestion and dewatering of mixed sludge. 

Similar to the results from 2016 and 2017, the SVI-value in the pilot was higher than in the full-scale 
plant with conventional activated sludge (CAS) process. This is expected since the membranes 
retain all sludge, also the floating and foaming sludge, in the process. In a CAS-process, sludge that 
does not settle will be washed out from the secondary clarifiers and a natural selection of sludge 
with good settling properties is achieved (at least in theory). 

0
0.05

0.1
0.15

0.2
0.25

0.3
0.35

0.4
0.45

0.5
m

g 
P/

L

TP effluent



 Report B 2388   pH2040 – Long term Membrane Bioreactor trials 
 

69 

Table 23. Sludge data from the pilot year 2018 compared to design data for the pilot, data from the 
Henriksdal WWTP 2018 and design data for the future Henriksdal WWTP (SFA-design).   

Parameter Pilot data 
2018 

Pilot design 
data* 

Henriksdal WWTP 
data 2018 

SFA-design 
2040 

WAS production (kg SS/d) 14.1 8.8 23 800 59 000 
Part of total sludge production (%) 47 34 23 34 
VSS in WAS (% of SS) 73 63 68 63 
Fe in WAS (% of SS) 6.3 - 11 - 
PS-production (kg TS/d) 16.1 17.2 80 300 117 000 
Part of total sludge production (%) 53 66 77 66 
VS in PS (% of TS) 88 80 78 80 
Total sludge production (kg TS/d) 30.2 26.3 104 100 176 000 
Total sludge age, SRTtot (d) 24 28 11 28 
Aerated sludge age, SRTox (d)** 7.5*** 7 5 7 
SVI jan-jun (mL/g) 211 - 170 - 
SVI jul-dec (mL/g) 138 - 141 - 

*pilot design data is the scaled down SFA-design data (1:6700) 
**yearly average, the aerated volume is adjusted based on water temperature using the flex-zones. 
***including membrane tanks, without membrane tanks SRTox = 6.0 d 

The function and efficiency of the membrane filtration depends on several parameters, amongst 
them the sludge properties. Therefore, weekly analyses of time to filter (TTF) and colloidal TOC in 
filtered sample (cTOC) was done, as suggested by the membrane supplier. Data on sludge 
properties, membrane performance (transmembrane pressure, TMP) and temperature is shown in 
Figure 52.  

Like previous years, no strong correlations between any of the sludge properties and the 
membrane performance (presented as TMP) was found. However, a moderate correlation (R2=0.61) 
between TTF (normalised based on TSS) and TMP was found. This indicates that TTF could be a 
good parameter to monitor in relation to membrane operation. In addition, weak correlations 
between TMP and TSS (mg/L), VSS (% of TSS) and Fe (% of TSS) respectively was found. TTF and 
the Fe content in WAS gave a moderate correlation (R2=0.53) showing that addition of ferrous 
increases the filterability of the sludge, thus indicating that addition of ferrous is beneficial for 
membrane operation.  

No correlation at all was seen between TMP and SVI or TMP and cTOC. Similarly, no correlation 
between SVI and TTF was seen while a weak correlation (R2=0.38) was found between the SVI and 
cTOC values. Thus, analysis of SVI cannot replace analysis of TTF. 



 Report B 2388   pH2040 – Long term Membrane Bioreactor trials 
 

70 

 
Figure 52. Sludge properties, TMP and temperature in the pilot. 

In Table 24 the TSS concentration in waste activated sludge (WAS) as well as the content of iron, 
phosphorus and VSS is listed for the four years the pilot plant has been in operation. The design 
value for TSS in WAS is 10 000 mg/L. The values are quite similar from year to year, a part from the 
iron concentration in the sludge which decreased over the first three years due to lower Fe dose 
achieved by process optimization and development of precipitation strategies. The increase in 2017 
is due to a lower production goal for phosphorus in the effluent, 0.15 mg TP/l compared to 0.20 mg 
TP/l previous years, and the decrease during 2018 is due to EBPR activity (see 6.3.2). 

Table 24. WAS composition (annual average) in the pilot over the 5 years of operation.  

Year TSS  
(mg/L) 

Fe in sludge  
(% of TSS) 

P in sludge 
(% of TSS) 

VSS  
(% of SS) 

Fe/P in sludge  
(mole/mole) 

2018 8480 6.4 3.3 77 1.1 
n 50 50 50 50 50 
2017 9632 10.3 3.0 71 1.9 

n 50 47 47 47 47 
2016 8126 8.3 3.4 74 1.3 

n 31 31 31 31 31 
2015 9910 10.1 3.3 71 1.7 

n 44 44 42 44 42 
2014 9263 11.9 3.1 69 2.3 
n  38 38 27 38 27 

  

 

 

0

5

10

15

20

25

0

50

100

150

200

250

300

w
1

w
3

w
5

w
7

w
9

w
11

w
13

w
15

w
17

w
19

w
21

w
23

w
25

w
27

w
29

w
31

w
33

w
35

w
37

w
39

w
41

w
43

w
45

w
47

w
49

w
51

m
g/

l; 
%

 o
f S

S;
 ˚C

s;
 m

l/g
; m

ba
r

Sludge properties, TMP and temperature

Temp. (C) TMP MT (mbar) TTF 100 (s)

SVI (mL/g) cTOC (mg/l) Fe (% of TSS)



 Report B 2388   pH2040 – Long term Membrane Bioreactor trials 
 

71 

6.9 Sludge treatment 
A summary of the trials related to the sludge treatment is presented in Table 25. During 2018 the 
operational mode for the digester was mesophilic conditions with some shorter tests at higher 